FIGURE 4-2. BRAKE PEDAL AND CABLE ASSEMBLY. SEE LIST 4-2. .

Manual No. 1013165 Issue Date 9/91
4-4 Effective Serial No. ABO36-15260 thru EECTHIC




BRAKE PEDAL AND CABLE ASSEMBLY

FIGURE- BaEv UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER AsM_| 1234
2- NO # 1 BRAKE PEDAL AND CABLE ASSEMBLY
FOR ILLUSTRATION SEE FIGURE 4-2
-1 1032 2 NYLON BUSHING
-2 1010933 1 TORSION SPRING
-3 1010927 1 HILL BRAKE SPACER
- 4 1011406 1 BRAKE PEDAL KIT
INCLUDES ITEMS 5 AND 6
-8 7716 5 SCREW, #10-16 SHEET METAL
-6 1013869 1 BRAKE PEDAL PAD
- 7 1016173 1 HILL BRAKE ROD AND PAWL KIT
INCLUDES ITEMS 8, 9, 10, AND 27
-8 NO # 1 ROLL PIN
-9 NO # 1 NUT, 5/16" PUSH
-10 NO # 1 HILL BRAKE ROD SLEEVE
-1 1010878 1 BRAKE STOP
-12 1011402 1 BRAKE MOUNTING BLOCK PACKAGE (4 PIECES)
- 13 7473 B NUT, 5/16-18 NYLON LOCK
- 14 1241 8 WASHER, 5/16" FLAT
- 15 1010808 1 EQUALIZER ROD
- 16 1013531 1 SPRING, BRAKE RETURN
- 17 1010921 4 BOLT, 5/16-18 HEX
-18 1010814 1 PIN, EQUALIZER PIVOT
-19 1013855 1 SPACER EQUALIZER
-20 1242 2 NUT, 5/16-18 HEX
-21 1011403 2 BRAKE CABLE KIT
INCLUDES ITEMS 22, 23, 24
-22 1011779 4 RING, “E"
-23 1035 4 PIN, COTTER
-24 1010829 4 PIN, 5/16" CLEVIS
-25 1010809 1 EQUALIZER WELD ASSEMBLY
-26 1028 1 NUT, 1/4-20 HEX
-21 NO # 1 ROD, HILL BRAKE (SEE ITEM 7)
-28 1010932 1 BALL JOINT, 1/4-28
-29 1011418 1 HILL BRAKE KIT
INCLUDES ITEMS 1, 5, 29, 30, 31
-30 1013876 NUT, 3/8" PUSH
- 31 1013870 1 PAD, HILL BRAKE

(Cuocar §

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB036-15260 thru

4-5




